[#9

P

UTILITY VEHICLE

965-0262 ’
1-88 (SPEC C,D)
Replaces

12-84 (SPEC C)

Printed in U.S.A.

Onon

Parts
Manual

4.0BFA

GenSet




General Information

For parts or service, contact the dealer from whom you purchased thls equnpment or refer to your Nearest
Authonzed Onan Parts and Servnce Center

Onan nameplate.

e O

MODEL AND SPEC NO.

SERIAL NO.

M-1149

For"handy reference, insert “YOUR”
nameplate information in the spaces above.

~To avoid errors or delay in fulhng your parts order, always g|ve the MODEL, SPEC NO. and SERIAL NO. from the

§2)

Std. #36D -



Important Safety Precautions

Read and observe these safety precautions when using
or working on electric generators, engines and related
equipment. Also read and follow the literature provided
with the equipment.

Proper operation and maintenance are critical to perfor-
mance and safety. Electricity, fuel, exhaust, moving parts
and batteries present hazards that can cause severe
personal injury or death.

FUEL, ENGINE OIL, AND FUMES ARE
FLAMMABLE AND TOXIC

Fire, explosion, and personal injury can result from im-
proper practices.

e Used engine oil, and benzene and lead, found in
some gasoline, have been identified by government
agencies as causing cancer or reproductive toxicity.
When checking, draining or adding fuel or oil, do not

"ingest, breathe the fumes, or contact gasoline or
used oil.

e Do not fill tanks with engine running. Do not smoke
around the area. Wipe up oil or fuel spills. Do not
leave rags in engine compartment or on equipment.
Keep this and surrounding area clean.

¢ Inspect fuel system before each operation and peri-
odically while running.

¢ Equip fuel supply with a positive fuel shutoff.
e Do not store or transport equipment with fuel in tank.

e Keep an ABC—rated fire extinguisher available near
equipment and adjacent areas for use on all types of
fires except aicohol.

e Unless provided with equipment or noted otherwise
in installation manual, fuel lines must be copper or
steel, secured, free of leaks and separated or
shielded from electrical wiring.

e Use approved, non-conductive fiexible fuel hose for
fuel connections. Do not use copper tubing as a fiex-
ible connection. It will work-harden and break.

EXHAUST GAS IS DEADLY

e Engine exhaust contains carbon monoxide (CO},
an odorless, invisible, poisonous gas. Leamn the
symptoms of CO poisoning.

o Neversleep in a vessel, vehicle, or room with a gen-
set or engine running uniess the area is equipped
with an operating CO detector with an audible
alarm.

e [Each time the engine or genset is started, or at ieast

every day, thoroughly inspect the exhaust system.
Shut down the unit and repair leaks immediately.

e Waming: Engine exhaust is known to the State of
California to cause cancer, birth defects and other
reproductive harm.

Make sure exhaust is properly ventilated.

e Vessel bilge must have an operating power
éxhaust.

* Vehicle exhaust system must extend beyond ve-
hicle perimeter and not near windows, doors or
vents.

* Do not use engine or genset cooling air to heat an
area.

¢ Do not operate engine/genset in enclosed area
without ample fresh air ventilation.

e Expel exhaust away from enclosed, sheltered, or
occupied areas.

* Make sure exhaust system components are se-
curely fastened and not warped.

MOVING PARTS CAN CAUSE SEVERE
PERSONAL INJURY OR DEATH

¢ Do not remove any guards or covers with the equip-
ment running.

¢ Keep hands, clothing, hair, and jewelry away from
moving parts.

e Before performing any maintenance, disconnect
battery (negative [-] cable first) to prevent acciden-
tal starting.

e Make sure fasteners and joints are secure. Tighten

supports and clamps, keep guards in position over
fans, drive belts, etc.

¢ If adjustments must be made while equipment is
running, use extreme caution around hot manifolds
and moving parts, etc. Wear safety glasses and pro-
tective clothing. '

BATTERY GAS IS EXPLOSIVE

¢ Wear safety glasses and do not smoke while servic-
ing batteries.

e Always disconnect battery negative (-) lead first
andreconnect itiast. Make sure you connect battery
correctly. A direct short across battery terminals can
cause an explosion. Do not smoke while servicing
batteries. Hydrogen gas given off during charging is
explosive,

¢ Do not disconnect or connect battery cables if fuel
vapors are present. Ventilate the area thoroughly.

GSP-1
1of2



DO NOT OPERATE IN FLAMMABLE AND
EXPLOSIVE ENVIRONMENTS

Flammable vapor can be ignited by equipment operation
or cause a diesel engine to overspeed and become diffi-
cult to stop, resulting in possible fire, explosion, severe
personal injury and death. Do not operate diesel equip-
ment where a flammable vapor environment can be
created by fuel spill, leak, etc., unless eqmpped with
an automatic safety device to block the air intake and

stop the engine.

HOT COOLANT CAN CAUSE SEVERE
PERSONAL INJURY

o Hot coolant is under pressure. Do not loosen the
coolant pressure cap while the engine is hot. Letthe
engine cool before opening the pressure cap.

ELECTRICAL SHOCK CAN CAUSE SEVERE
PERSONAL INJURY OR DEATH

* Do not service control panel or engine with unit run-
ning. High voltages are present. Work that must be
done while unit is running should be done only by
qualified service personnel.

* Do not connect the generator set to the public utility
or to any other electrical power system. Electrocu-
tion can occur at a remote site where line or equip-
ment repairs are being made. An approved transfer
switch must be used if more than one power source
is connected.

e Disconnect starting battery (negative [-] cable first)
before removing protective shields or touching elec-
trical equipment. Use insulative mats placed on dry
wood platforms. Do not wear jewelry, damp clothing
or aflow skin surface to be damp when handiing
electrical equipment.

e Use insulated tools. Do not tamper with interfocks.

e Foliow all applicable state and local electrical
codes. Have all electrical installations performed by
a qualified licensed electrician. Tag open switches
to avoid accidental closure.

e With transfer switches, keep cabinet closed and
locked. Only authorized personnel should have
cabinet or operational keys. Due to serious shock
hazard from high voltages within cabinet, ail service
and adjustments must be performed by an electri-
cian or authorized service representative.

If the cabinet must be opened for any reason:

1. Move genset operation switch or Stop/Auto/
Handcrank switch (whichever appiies) to Stop.

2. Disconnect genset batteries (negatlve [-] lead
first).

3. Remove AC power to automatic transfer
switch. If instructions require otherwise, use
extreme caution due to shock hazard.

MEDIUM VOLTAGE GENERATOR SETS
(601V TO 15kV)

e Medium voltage acts differently than low voltage
Special equipment and training are required to work
on or around medium voltage equipment. Operation
and maintenance must be done only by persons
trained and qualified to work on such devices. Im-
proper use or procedures will result in severe per-
sonal injury or death.

e Do notwork on energized equipment. Unauthorized
personnel must not be permitted near energized
equipment. Induced voltage remains even after
equipment is disconnected from the power source.
Plan maintenance with authorized personne! so
equipment can be de-energized and safely
grounded.

GENERAL SAFETY PRECAUTIONS

e Do not work on equipment when mentally or physi-
cally fatigued or after consuming alcohol or drugs.

e Carefully follow all applicable local, state and feder-
al codes.

e Never step on equipment (as when entering or leav-

ing the engine compartment). it can stress and

~ break unit components, possibly resulting in dan-

gerous operating conditions from leaking fuel, leak-
ing exhaust fumes, etc. .

e Keep equipment and area clean. Qil, grease, dirt, or

stowed gear can cause fire or damage equipment
by restricting airfiow.

& Equipment owners and operators are solely re-
sponsible for operating equipment safely. Contact
your authorized Onan/Cummins dealer or distribu-
tor for more information.

KEEP THIS DOCUMENT NEAR EQUIPMENT FOR
EASY REFERENCE.

GSP-1
20f2



Adapter, Air Duct 14
Adapter, Carburetor - LP 14
Armature, Generator 24,26

Base, 0i1 12

Bearing, Camshaft 4
Bearing, Crankshaft 4
Block, Brush - Generator 24,26
Block, Cylinder 4
Block, Terminal 28
Box, Breaker 20,21
Bracket, Exhaust 23
Bracket, Governor 10
Breaker, Circuit 28
Brush, Generator 24,26

Carburetor, Gasoline 14,16
Carburetor, LP 14

Carburetor Components (Gaso) 18,19

Clamp, Muffler 22,23
Coil, Ignition 20
Control, Generator 28,30
Cover, Air Cleaner 14,16
Cover, Breather 4

Cover, Control 28

Cover, Valve 4
Crankshaft 7

Cushion, Vibration 12

Duct, Air Cleaner 14
Element, Air Cleaner 14,16

Filter, Breather Tube 14,16
Filter, 0il 11

Flywheel 7

Fuse, 5 Amp, 10 Amp 28

Gasket, Exhaust Manifold 22,23
Gearcase 9

Generator 24,26

Governor 10

Guard, Scroll 13

Guide, Valve 4

Index

Harness, Wiring 24,26,28
Harness, Wiring - Remote 28
Head, Cylinder 4 :
Housing, Air 13

Housing, Air Cleaner 17
Housing. Choke 14,16

Kit, Carburetor Repair 18,19
Kit, Gasket 4
Kit, Tune-Up 21

Line, Fuel - Gascoline 14,16

Manifold, txhaust 22,23
Manifold, Intake 14,16
Muffler, Spark Arrestor 22,23

Paint 31

Piston 8

Plug, Spark 20

Points, Ignition 21

Pump, Fuel - Electric 14,16
Pump, O0il 11

Relay, Start Solenoid 28,30
Resistor, Fixed 24,26

Ring, Piston 8

Rod, Connecting 8

Rod, Governor 10

Seal, 0il - Crankshaft 4,9
Seat, Valve 4

Shield, Heat - Exhaust 23
Solenoid, Start 28

Spring, Governor 10

Stator, Generator 24,26
Strap, Ground 12

Switch, Ignition 28

Switch, Pressure - 0371 11
Switch, Rocker - Control 28

Tappet., Valve 4
Tube, Breather 14,16
Tube, Exhaust 23

Valve, Exhaust 4
Valve, Intake 4



Introduction

This Catalog applies to the BFA Utility Vehicles Generator Set. Parts are arranged
groups of related items. Each illustrated part is identified by a reference number
corresponding to the same reference number in the parts list for that group. Parts
illustrations are typical. Using the Model and Spec No. from the nameplate, select

in

Parts that apply to your Model and Spec No. Unless otherwise mentioned in the descrip-
tion, parts are interchangeable between models. Right and left sides are determined by

facing the engine end (front) of the set.

Engine Data Table

Model and Parts
Specification Number Volts Key Number
4.0 BFA-3CR/15000C 120/240 1
4.0 BFA-1R/19486C 120 2
4.0 BFA-1R/194860D 120 3
4.0 BFA-3CR/20275C 120/240 4
466205~ | 4.0 BFA-5DR/22540C 120/240 5
£06-0aF° <, g BFA-SDR/22541€ 120/240 8
4.0 BFA-3CR/25206C 120/240 7
4.0 BFA-3CR/26651C 120/240 8
4.0 BFA-3CR/26805C 120/240 9
[H‘”“9'°q -] 4.0 BFA-5DR/27696C 120/240 10
~| 4.0 BFA-5DR/27919C 120/240 11
73505 C | 28/ 22,0
4.0 BFA~3CR/28530C 120/240 12







Cylinder Block

20

21

22




REF
NO.

1

[V

~NoOObS W

10
11
12
13

14
15

16
17

18

19
20

PART
NQ.

110-3148
800-0051

850-0050
509-0041
516-0072
104-0776

101-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
104-0575
101-0415
101-0439
517-0048
110-0068

110-1807
110-3055

110-3159
101-0405

101-0432
101-0432-02
101-0432-10
101-0432-20
101-0432-30
120-0735

110-1824

110-1824-02
110-1824-05
110-1824-10
110-1824-25

110-0197
110-0197-02
110-0197-05
110-0197-10
110-0197-25
516-0141
800-0010

526-0063

QTY
USED

—

o e 4] w

RN N e B = b

NN

MDD NN [ I G g

(%

Cylinder Block

PART
DESCRIPTION

Block, Cylinder
(Includes Parts Marked*)
*Screw, Cap - Hex Head
(3/8-16x1-1/4")
*Washer, Lock - Spring (3/8")
*Seal, 011
*Pin, Drive - Bearing Stop
*Shim (.005")
Bearing, Crankshaft - Rear
(Includes Thrust Washer)
* Standard
.002" Undersize
.010" Undersize
.020" Undersize
.030" Undersize
*Washer, Thrust
*Gasket, Bearing Plate
*Plate, Bearing - Rear
*Plug, Expansion - Welch
*Gasket, Intake Valve Guide
*Guide, Valve
Exhaust
Intake - Sets With Valve
Stem Qil Seals
Intake - Sets Without
Valve Stem 01l Seals
*Bearing, Camshaft
Bearing, Crankshaft - Front
* Standard
.002" Undersize
.010" Undersize
.020" Undersize
.030" Undersize
*Tube, 011 Crankcase
Insert, Valve Seat - Exhaust
* Standard
.002" Oversize
.005" Oversize
.010" Oversize
.025" Oversize
Insert, Valve Seat - Intake
*  Standard
.002" Oversize
.005" Oversize
.010" Oversize
.025" QOversize
*Pin, Gearcase Alignment
Screw, Cap - Hex Head
(1/4-20x1-3/4")
Washer, Flat - Copper
(1/4" Screw)

REF
NO.

32

33

34
35

36
37

38

39
40
41
42

43

PART
NO.

110-2274

123-1174
§26-0018
123-1175
123-1173
110-1879

110-1921
526-0122

110-2562
110-2561

110-2287
110-0892

800-0540
800~0541

115-0006
115-0006-02
115-0006-05
110-0639
110-0904
110-08393
110-0904
110-0893
110-0539

110-1808
110-2368

110-1955
110-1809
517-0120
110-3236
517-0067
168-0144

168-0143
509-0168

QTY
USED

 bd e

w

18

LSOV

12

[2)]

Lo LR~ A -

PART
DESCRIPTION

Cover, Valve (With
Breather Port)
Spring, Breather Valve
Washer, Flat (1/4" Screw)
Reed, Breather Valve
Baffle, Breather Valve
Cover, Valve (Without
Breather Port)
Gasket, Valve Cover
Washer, Flat (5/16" Screw)
Head, Cylinder
Right Side
Left Side
Gasket, Head
All Except Key 3
Key 3
Screw, Cap - Hex Head
5/16-18x1-5/8" (Grade 8)
5/16-18x2" (Grade 8)
Tappet, Valve
Standard
.002" Oversize
.005" Oversize
Lock, Valve Spring
Retainer, Valve Spring
Rotator - Keys 1,2,4,5,6,8,
9,10,12
Washer (Used In Place Of
Rotators On Intake Valves)
Keys 7,11
Rotator - Key 3
Washer (Used In Place Of
Rotators On Intake Valves)
Key 3
Spring, Valve
Valve, Intake
Keys 1,2,3.4,7,8,9,11,12
Keys 5,6,10
Valve, Exhaust
All Except Key 3
Key 3
Plug, Cylinder Block Opening
Keys 1,2.8,9,12
Seal, Valve - Intake
(Optional)
*Plug, Welch
Kits
Gasket (Carbon Removal)
Gasket (Complete Engine)
Seal, Valve - Intake
(Optional)

* - Parts Included In 110~-3148 Cylinder Block.



Camshaft

3 4
1 2 @l
© 0
Q ©
ONf®
Ce)
C 1056
REF  PART _QrY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 150-0078 1 Ring, Retaining 6 105-0541 1 Washer, Thrust
2 150-1519 1 Hub, Governor Cup T 150-0075 1 Pin, Center
3 150-1520 1 Cup, Governor 8 515-0001 1 Key, Woodruff
4 510-0015 10 Ball, Governor 9 105-0637 1 Camshaft(Includes Center Pin)
S 105-0332 1 Gear, Camshaft
{Includes Spacer
And Plate)



REF
NO.

[y

e wn

PART
NO.

104-0170

850-0055
526-0017
134-3871
518-0014

USED

L

crankshaft And Flywheel

PART REF
DESCRIPTION NO.
Screw, Cap - Hex Head 6
Heat Treated (Special) 7
Washer, Lock - Spring (7/167} 8
Washer, Flat (7/16" Screw) 9
Flywheel 10

Ring, Retaining

PART
NO.

104-0043
104-0032
515-0227
515-0001
104-1331

QTY
USED

il

PART
DESCRIPTION

Washer , Gear

Gear, Crankshaft

Kit, Key - A1l Except Keys 1,2
Key, Woodruff - All Keys
Crankshaft (Inciudes Keys)



REF
NO.

1
<

& WwN

PART
NO.

112-0186
112-0186-05
112-0186-10
112-0186-20
112-0186-30
112-0186-40
112-0229
518-0311

113-0189

113-0189-05
113-0189-10
113-0189-20
113-0189-30
113-0189-40

QTY
USED

BEBRONONNNNNN

MO

Piston And Rod

PART
DESCRIPTION

Piston {Includes Pin And
Retaining Rings)
Standard
.005" Oversize
.010" Oversize
.020" Oversize
.030" Oversize
.040" Oversize
Pin, Piston
Ring, Retaining
Ring Set, Piston
Standard
.005" Oversize
.010" Oversize
.020" Oversize
.030" Oversize
.040" Oversize

REF  PART
NO.  NO.

5

114-0300

114-0300-10

114~0300-20

114-0300-30
6 114-0240

T 8T70-0302

QTY
USED

SBNONNN

PART
DESCRIPTION

Rod, Connecting (Includes
Bolt And Nut)
Standard
.010" Undersize
.020" Undersize
.030" Undersize
Bolt, Connecting Rod
{Special)
Nut, Hex - Crown Lock
(5/16-24)



REF
NO.

AN W [

-

PART
NO.

103-0667

150-1542
509-0008
§10-0013
510-0014
516-0130

150-1187

QTY
USED

—

= N

Gearcase

PART
DESCRIPTION

Gearcase (Kit)

{Includes Parts Marked*)
*Arm And Shaft, Governor
*Seal, 01l - Governor Shaft
*Bearing., Needle
*Ball, Bearing
*Pin, Dowel - Governor Cup

Stop
*Yoke, Governor

10
11

12

13

PART
NO.

815-0046

508-0040
103-0408
526-0065

800-0032
800~-0034
150-0678

QrY
USED

U=

SRS

PART
DESCRIPTION

*Screw, Machine - Pan Head
(8-32x3/8")

*Seal, 0il - Crankshaft
Gasket, Gearcase Mounting
Washer, Flat - Copper

{5/16" Screw)

Screw, Cap, Hex Head
5/16-18x1-3/4"
5/16-18x2-1/4"

*Clip, Sensitivity Adjustment

* — Parts Included In 103-0667 Gearcase.



REF
NO.

[

100 BWN

PART
NO.

870-0131

150-0096
150-1612
800-0004

526-0063
150-1577
518-0004

QTY
USED

HEPN e =

Governor

S
\‘\\\_fy" N, o
{6
[Py
~¢”
bty
TR
S
|I rd
74 / 0
] 7
e NS
R [y 8N Y o e
[ RN “ AN s
,."J"' .' ";,4.""‘\‘5 % ‘l‘}f?:..l l‘ =
AN R AR NS B |
RN B
T e tail
AL /’7’//4 5
ol e i
“ R A
* Y ” \ '
2e 1 /,/ P
HIT AN
PART REF PART
DESCRIPTION NO. NO.
Nut, Hex - Self Locking 8 870-0131
(1/4-20")
Stud, Speed Adjustment 9 150-0629
Spring, Governor
Screw, Cap - Hex Head 10 870-0053
(1/4-20x5/8") 11 150-0639
Washer, Flat {1/4" Screw) 12 149-0003
Bracket, Governor 150-0630

Clip, Retaining

QTY
USED

[

PART
DESCRIPTION

*Nut, Hex - Self Locking
{1/4-20)

*Rod, Governor Arm To
Carburetor

*Nut, Hex (#10-32)

*Joint, Ball

Gasket, Governor Bracket

Linkage, Governor (Includes
Parts Marked*)

* - Parts Included In 150-0630 Governor Linkage.

10



33
bl

@20 »W DO =

©

10

PART
NO.

122-0320
122-0321

122-0645
122-0347
122-0360
502-0053
309-0319
800-0028

526-0065
815-0194

16
11

QTY
USED

N N R

Oil System

PART
DESCRIPTION

Adapter, 0il Filter

Gasket, 0il Filter
Adapter Mounting

Filter, 0il - Spin-On

Seal, Air - 0il Filter

Drain, 011 Filter

Elbow, Street - 45°

Switch, Low 0il Pressure

Screw, Cap - Hex Head

(5/16~-18x1")

Washer, Fiat - Copper (5/16"
Screw)

Screw, Tapping — Hex Head
(#10-32x3/8%)

11

REF
NO.

11

12
13

14
15

-16

17
18

18
20

PART
NO.

336-3377

526-0066
801-0050

120-0140
120-0398
850-0040
800-0007

120-0491

120-0161
120-0413

S NN

PART
DESCRIPTION

Lead, Electrical - Low 0il
Pressure Switch

Washer, Flat (3/8" Screw)

Screw, Cap - Hex Head
(3/8-24x1")

Spring, 0il1 By-Pass Valve

valve, 0il By-Pass

Washer, Lock - Spring (1/4")

Screw. Cap - Hex Head
(1/4-20x1")

Pump, 0il1 (Comporiznts Not
Sold Separately)

Kit, Gasket — 0il Pump

Cup., 0il Pump Intake
(Includes Screw Pioe And Cup)



REF
NO.

=IO HdWN [

©w

11

12

13
14

15
16

17

18

21

14 4

PART
NO.

102-0957

102-1200
526-0030
123-1400
123-0191
504-0092

526-0195
526-0195
102-1278
102-0889
821-0018

800-0082
800-0082
800-0047

856-0010

402-04717
402-0480
402-0283

402-0283
402-0283

402-0290
402-0280
402-0290

402-0282
402-0282
402-0282

862-0004
862-0004
862-0004

QTY
USED

OR NN s

RN RN R NN - RN

[y

0i1 Base And -
Mounting Hardware

11,35‘ﬂ

PART
DESCRIPTION

Base, 0il1 (Includes Parts
Marked*)
Gasket, 0il Base
Washer, Flat (3/8" Screw)
Cap And Indicator, 0il1 Fill
Gasket, 0il1 Fill Cap
Valve, 0il Drain
Washer, Flat (7/16" Screw)
Engine End
Generator End
*Gasket, 0il1 Pan Mounting
*Pan, 0il Base
*Screw. Cap - Hex Washer
Head (1/4-20x5/8")
Screw, Hex Head - Cap
(7/16-14x3-3/4")
Engine End
Generator End
Screw, Cap - Hex Head
(3/8-16x5/8")

" Washer, Lock -EIT (3/8")

Package, Hardware Mounting
(Includes Parts Marked#)
Engine End
Generator End

#Cushion, Vibration
Engine End
#Cushion, Vibration -
Generator End
Left Side
Right Side
#Spacer, Sleeve
Engine End
Generator End(Left Side)
Generator End(Right Side)
#Snubber
Engine End
Generator End{Left Side)
Generator End(Right Side)
#Nut, Hex (7/16-14)
Ergine End
Generator End(Left Side)
Generator End(Right Side)

12

REF
NO.

© 22

23

24

25

26

27

28
29

30

31
32

33
34
35

36
37
38

PART
NO.

850-0055

. 850-0055

850-0055

526-0014
526-0014
526-0014

526-0198
526-0198
526-0198

526-0286
526-0286

5$26-0038
526~0038
800-0064

850-0050

337-0418
337-2085
816-0197

856-0016
403-1484

856-0012
862-0004

816-0206
816-0206
816-0206
332-0142
856-0006
850-0055

QTY
USED

[Ny X

BN Ml O HRORN R eER

[ el o =

R

[ .

LS 1003-1

PART
DESCRIPTION

#Washer, Lock (7/16")
Engine End
Generator End{Left Side)
Generator End(Right Side)
#Washer, Flat (7/16" Screw)
Engine End
Generator End(Left Side)
Generator End(Right Side)
#Washer, Flat (9/16" Screw)
Engine End
Generator End(Left Side)
Generator End(Right Side)
#Washer, Flat (1" Screw)
Cenerator End(Left Side)
Generator End{Right Side)
#Washer, Flat (5/8" Screw)
Engine End
Generator End
Screw. Cap - Hex Head
(3/8-16x4-1/2")
Washer, Lock - Spring (3/8")
Strap, Ground
5" Long — Key 6
6" Long - All Except Key 6
Bolt, Carriage (7/16-14 x
1-1/4") - All Except Key &
washer, Lock (EIT) (5/8")
Plate, Mounting - A1l Except
Key &
Washer, Lock (EIT) (7/16")
Nut, Hex (7/16-14)
#801t, Carriage (7/16-"4x3-1/2")
Engine End
Generator End(Left Side)
Generator End(Pigh. Side)
Terminal, Ground
Washer, Lock - EIT {1/4")
Washer, Lock {7/16")

* - Parts Included In 102-0956 Oil Base.
# - Parts Included In Hardware Mounting Package.



REF
NO.
1

2

PART
NO.

821-0008

134-4387
134-314¢
821-0010
134-3888
134-3688

134~3928
815-0261

QTY
USED

[y

Ut =

Air Housing

CS 1065

PART REF PART
DESCRIPTION NO. NO.
Screw, Cap - Hex Head 6 134-3701
(1/4-20x5/16")
Scroll 7 134-3700
2 Position, With-Out Guard
~ Key 8 8
Includes Guard - Keys 1,2,3, 134-3418
Screw, Cap ~ Hex Washer Head b 4 -
(1/4-20x1/2" Long) St 134-4316
Backplate, Scroll
3 0-Clock Position - Key 4 9 815-0421
6 0-Cliock Position - Keys 2,
3.5.6,7.10,11 10 850-0040

9 0-Clock Position - Keys 8,9 11 309-0077
Screw, Tapping - Hex Head
(1/4-20x1/2")

13

QTY
USED

[y

[ S - S~ R ]

—uo

PART
DESCRIPTION

Housing, Cylinder Air -
Left Side
Housing, Cylinder Air -
Right Side
Guard, Scroll
Screen
Keys 1, 2, 3
Guard — Wire Type - All
Except Key 3
Screw, Self-Tapping - Hex
Head (10-16x1/2")
Washer, Lock {(1/4")
Switch, Temperature (Open 180°
- Close 220" F)



)

Cleaner

(11,12

(Low P
.3,4,5

1.2

Fuel Systenm
Keys




REF
NO.

1
2

O w2

12

13
14

15
16

17
18
19
20

21
22
23
24
26
27

28
29
31

PART
NO.

123-1417

503-0280

123-1271
503-0103

503-0769

140-1492
140-1719

146-0419
146-0404
154-0733
154-1977
145-0438
800-0028

850-0045
800-0023
850-0040

154-2206
154-2666

154-1446
800-0033

850-0045
502-0003
149-1531
518-0350

862-0015
502-0002

502-0313
149-1828

332-0529
821-0008

153-0440
153-0017

153-0114
332-05217

QTY
USED

[ N S e

n n

[N

&N

(RSN

d A N b b e

Fuel: Systen (Low Profil

Keys 1,2,3,4,5,7,

PART
DESCRIPTION

Filter, Breather Hose -
Gasoline Fuel System
Clamp, Hose — Gasoline Fuel
System
Breather
Tube (Gasoline Fuel System)
Hose (LP Fuel System)
- Keys 7,11
Clamp, Hose - Gasoline Fuel
System
Adapter, Air Duct
Gasoline Fuel System
LP Fuel System — Keys 7,11
Carburetor, Complete (Includes
Mounting Gasket) (See Separate
Page For Components)
Gasoline Fuel System - Nikki
LP Fuel System - Keys 7,11
Gasket, Carburetor To Adapter
Adapter, Carburetor
Gasket, Adapter To Manifold
Screw, Cap - Hex Head
(5/16-18x1")
Washer, Lock - Spring
(5/16")
Screw, Cap - Hex Head
(1/4-20x1-3/8")
Washer, Lock - Spring (1/4")
Manifold, Intake
LP Fuel System - Keys 7,11
Gasoline Fuel System - Keys
1,2,3.4,5,8,12
Gasket, Intake Manifold
Screw, Cap - Hex Head
(5/16-18x2")
Washer, Lock - Spring (5/16")
Connector, Inverted Male
Line, Fuel - Gasoline
Clamp, Loop - Insulated
Keys 1,2,3,4,5,8,9,10,12
Nut, Hex (5/16-18)
Elbow, Inverted Male

Connector, Hose {90°)
Pump, Fuei (Electric)

Terminal, Fuel Pump Lead

Screw, Hex - Lock
(1/4-20x5/16")

Housing, Choke (Includes
Screw)

Bi-Metal, Choke

Element And Cover, Choke

Terminal, Tab

13

REF
NO.

32
33
34
35

36
37

38
39

40

41
42
43
44
45

47
48
49
50
51
52
53
54
55
56
ST
58
59
60
61
62
63

64

PART
NO.

815-0285
526-0062
815-0110

850-0030
332-0656

804-0017
813-0111

153-0499
815-0359

509-0145
509-0145
140-1520
140-1502
518-0390
526-0021
140-1503
140-1531
821-0009

140-1521
870-0212

865-0019
526-0158
870-0212
816-0070
140-0495
140-1504
140-1522
140-1529

140-1528
140-1533
140-1672
123-1484
148~0840
502-0575

850-0030

(A s

XY™

[RR SRS VRN SIS

[

N

A b et e N

P T YN

w

PART
DESCRIPTION

Screw, Machine - Round Head
W/ET (#8-32x5/16")
Washer, Flat - Brass
(#10 Screw)
Screw, Machine - Fillister
Head (#10-32x7/8")
Washer, Lock - Spring (#10)
Connector, Fuel Pump Lead
Screw,
Socket Head - Gasoline Fuel
(#10-32x1/2" Long}
Round Head, Machine -~ LP
Fuel System (#10-32x2~1/4")
Adapter, Choke
Screw, Self-Tapping — Hex
Head (#10-32x7/8" Long)
Seal, O-Ring
Gasoline Fuel System
LP Fuel System - Keys 7,11
Clamp, Air Duct
Seal, Air Duct To Adapter
Screw, Wing (1/4-20x3/4")
Washer, Flat (1/4" Screw)
Duct, Air Cleaner
Bracket, Air Duct Support
Screw, Cap - Hex Head
Locking (1/4-20x3/8")
Seal, Air Duct To
Breather Port
Nut, Hex - Locking
(1/4-20)
Nut, Wing (1/4-20)
Washer, Flat (1/4" Screw)
Nut, Hex - Locking (1/4-20)
Bolt, Carriage (1/4-20x6-1/2")
Element, Air Cleaner
Cover, Air Cleaner
Spacer, Air Intake
Bracket, Air Intake
Duct
Brace, Air Intake Duct
Seal
Wrapper, Air Cleaner -
Keys 5,10,11
Tube, Breather (Copper) -
LP Fuel System - Keys 7,11
Adapter, Carburetor - LP
Fuel System - Keys 7,11
Elbow, Hose - 45° (1/2 NPT)
LP Fuel System - Keys 7,11
Washer, Lock (#10)
LP Fuel System



Fuel System (High Profile Air Cleaner)
Key 6

XFS 1462

16



REF
NO.

N

w

20
21

22
23

PART
NO.

154-2206
145-0438

146-0440

502-0003
140-1228
140-1711
140-1496
140-1494
153-0539
509-0145
146-0241
518-~0387
850-0040
800-0023

154-1977
865-0006
800-0028
850-0045
154-0733
145-0521
815-0470

526-0234
815-0285

Q1Y
USED

PO R 1= b b b b e b s

[ S Y X T N Y

N W

Fuel System (High ProgiTe Air Cleaner)

Key

PART
DESCRIPTION

Manifold, Intake

Gasket, Manifold To Carbure-
tor Adapter

Carburetor, Gasoline (See
Separate Page For Components)

Connector, Inverted Male

Element, Air Cleaner

Housing, Air Cleaner

Wrapper, Filter Element

Cover, Air Cleaner

Bracket And Bushing, Choke

Seal, 0-Ring

Shaft, Electric Choke

Ring, Retainer

Washer, Lock - Spring (1/4")

Screw, Cap - Hex Head
(1/4-20x1-3/8")

Adapter, Carburetor

Nut, Wing (1/4-20)

Screw, Cap - Hex Head
(5/16-18x1")

Washer, Lock - Spring
(5/16")

Gasket, Carburetor To
Adapter

Deflector, Carburetor Air
Intake

Screw, Machine - Hex Head
(#10-32x1-1/2")

Washer, Flat (#10 Screw)

Screw, Machine - Round Head
W/ET (#8-32x5/16")

17

REF
NO.

24
25
26
27
28

29
30
31
32
33
34

35

PART
NO.

526-0062
153-0114
153-0017
153-0058
821-0004

153-0541
332-0527
123-1417
123-142¢9
140-1738
821-0008

815-0110

850-0030
800-0033

850-0045
164-1446
862-0015
518-0350
149-1705
149-1828
502-0313
502-0002
821-0008

332-0529
332-0556
503-0280
800-0034

Q7Y
USED

N b= b PO

LS e N e R (A - P e e

A

PART
DESCRIPTION

Washer, Flat - Brass {Special)

Element And Cover, Choke

Bi-Metal, Choke

Housing, Choke

Screw, Cap — Hex Washer Head
(#10-32x5/16")

Link, Choke

Terminal, Tab

Filtér, Breather Tube

Tube, Breather

Bracket, Air Cleaner Support

Screw, Cap — Hex Washer Head
(1/4-20x3/8")

Screw, Machine - Fillister
Head (#10-32x7/8")

Washer, Lock - Spring (#10)

Screw, Cap - Hex Head
(5/16-18x2")

Washer, Lock - Spring (5/16")

Gasket, Intake Manifold

Nut, Hex (5/16-18)

Clamp, Loop - Insulated

Line, Fuel

Pump, Fuel - Electric

Connector, Hose (90°)

Elbow, Inverted Male

Screw, Cap - Hex Lock
(1/4-20x5/16")

Terminal, Fuel Pump Lead

Connector, Fuel Pump Lead

Clamp, Breather Tube

Screw, Cap - Hex Head
(5/16-18x2-1/4")



REF
NO.

WO, WNIKL

(SR
[y

PART
NO.

146~-0404

815-0389
146-0418
146-0322
146-0326
509-0145
146-032¢
146-0420
146-0335
146-0331

QTY
USED

[ T ¥ = Sy

-

Carburetor Components
LPG

PART
DESCRIPTION

Carburetor, LPG (Includes
Mounting Gasket)
Screw, Hex Washer Head
Shaft, Throttle (Kit)
*Screw and Plug Kit
*Gasket Kit
Seal, O-Ring
*Valve and Seat Kit
Jet, Idle
*Needle, Adjusting - Idle
*Spring, Needle - Idle
Adjusting
Intake, Air (Not Sold
Separately)

REF
NO.

12
13
14
15
16
17

18
20

PART
NO.

154-0733
146-0327
146-0343
146-0340
146-0341

146~0342
146-0356

QTY
USED

b 2 g

PART
DESCRIPTION

Body (Not Sold Separately)
*Gasket, Mounting - Carburetor
Variable Jet Kit - Optional

(High Altitude Application)
(Includes Parts Marked +)
+Jet, Power - Variable
(Includes Gasket)
+Retainer, Needle - Power
(Includes Gasket}
+Spring, Needle - Poc.er
+Needle, Power - Complete
Kit, Repair (iIncludes Parts
Marked *)

* - Parts Included in 146-0356 Repair Kit.
+ - Parts Included in 146-0327 Variabie Jet Kit.

18



Carburetor Comﬁqnents
Gasoline - Nikki

—
REF PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Carburetor, Complete 12 : 1 Body (Not Sold 3eparately)
{Includes Mounting Gasket) 13 154-0733 2  *Gasket, Mountin, - Carburetor
146-0419 1 Low Profile Models 14 146-0327 1 Variable Jet Kit - Optional
146-0440 1 High Profile Models (High Altitude .pplication)
1 146-0417 1 Choke, Shaft Kit. (Includes Parts Marked +)
2 146-0418 1 Shaft, Throttle (Kit) 15  146-0343 1 +Jet, Power - Variuble
3 146-0322 1 *Screw and Plug Kit (Inciudes Gasket;
4 146-0326 1 *Gasket Kit 16 146-0340 1  +Retainer, Needle - Power
S 146-0325 1 Float, Kit " (Includes Gasket)
6 148-0329 1 *valve and Seat Kit 17 146-0341 1 +Spring, Needle - Power
7 146-0343 1 Jet, Power 18 146-0342 "1 +Needle, Power - Complete
2 146-0420 1 Jet, Idle 19 145-0438 1  *Gasket, Mounting - Zarburetor
/’\~ g9 1£3-0335 1 *Needle, Adjusting - Idle 20 146-0356 1 Kit, Repair (Includes Parts
*T 1£6-0331 1  *Spring, Needle - Idle Marked *)
Adjusting
11 1 Intake, Air {Not Sold

Separately) * — Parts Included in 146-0356 Repair Kit.
) + - Parts Included in 146-0327 Variabl. Jet Kit.

18



REF
NO.

W -3 [AN SN

Ignition

PART
NO.

166-0772
166-0588
821-0009

167-1602
160-0558
160-1303

Q1Y
USED

QN

=N

PART
DESCRIPTION

Coil, Ignition

Clamp, Coil

Screw, Cap - Hex Washer
Head (1/4-20x3/8")

Cable, Spark Plug

Nipple, Spark Plug Cable

Box, Breaker (See Separate

Page For Components)({Includes

Mounting Gasket)

20

REF  PART

NO.

9
11
12
13
14
15

NO.

160-1150
160-1151
167-0298
166-0554
850-2005
312-0051

ES 1116

ye)
2

PART

USED DESCRIPTION

[723

Gasket, Breaker Box Mounting
Plunger, Breaker Points

Plug, Spark

Nut, Hex (Metric)

Washer, Lock - Spring (Metric)
Condenser, Ignition (.5 MFD)

R NN =

[eo-137 | Fi] (Fee Trotie (Cotveits

Bresfer /5/2,-'7}0)-\ 7o Elecfreil)

/58#55 e



P

REF  PART
NO. NO.

160-1303

(5

802-0022

509-0065
$26-0008
160-1285
815-0358

e

-3

312-0246

QTY

'USED

[y

L

Breaker BoXx

PART
DESCRIPTION

Breaker Box (Includes Parts
Marked*)

*Screw, Cap - Hex Socket
(#10-24 x 1-1/2")

*Retainer (0-Ring)

*Washer, Flat (#10 Screw)

*Cover, Breaker Box

*Screw, Cap - Slotted
(#8-32 x 3/16")

*Condenser

2

REF
NO.

8

9
10
11
12
14
18

PART
NO.

802-0034

850-0040
160-1183
160-1219
160-1150
336-23178
160-1311

qQTY
USED

N

b b e N

PART
DESCRIPTION

*Screw, Cap -~ Socket Head
(1/4-20 x 3/4")
Washer, Lock (1/4")
*Point Set, Breaker
*Base, Breaker
*Gasket, Breaker Box
Lead, Breaker Box to Coil
Tune Up Kit (Includes Points
and Condenser)

* - Parts Included in 160-1303 Breaker Box.



Exhaust System
(sets With High Profile Air Cleaner)

Key 6 BS (G(’)i\\‘\\a\)

EXS 1083

REF  PART Q1Y PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 154-1762 1 Manifold, Exhaust - LH Down § 154-2310 1 Elbow, Exhaust (Right)

2 800-0026 4 Screw, Cap - Hex Head 6 154-2311 1 Elbow, Exhaust {Left)

(5/16-18 x 3/4") 7 155-1256 2 Clamp, Muffler
3 850-0045 4 Washer, Lock - Spring (5/16") 8 155-1851 1 Muffler, Exhaust (Spark
4 154-1725 2 Gasket, Exhaust Manifold Arrestor)

22



REF
NO.

1

PART
NO.

154-1947

154-2140

~N

N AW

©w @

154-2425

154-1762
800-0026

850-0045
154-1725
154-2061

154-1578
154-2143
154-2554

800-0030
850-0045

862-0015
155-1239

19!

L Ll o

=N

=N N ~n il Y

Exhaust S

{Sets With Low Profi
UL Listed And CSA
Keys

1,2,3,4,

stem
e Ai
Cer

5,7,8,9,1

Or’1
v ade

~ O
w—d ado ol
~00
-Q0

PART
DESCRIPTION

Manifold, Exhaust
$.25" Tall - Prior To 6/83
Keys 1,2,3,9,10.11
S$.75" Tall - Keys 4,8
Includes Heat Sh1eld - Begin
6/83
Left Hand Down
Screw, Cap - Hex Head
(5/16 18x3/4%)
Washer, Lock - Spring (S/16")
Gasket, Exhaust Manifold
Gasket, Exhaust Tube
Tube, Exhaust
;7'}8" Long
12-1/2" Long
90° Bend - With Aptached
Clamp (18" Long) 7(13 s
Screw, Cap - Hex H
(5/16-18x1-1/4")
Washer. Lock - Spring (5/16")
Nut, Hex (5/16-18)
Clamp, Muffler

23

REF
NO.

11
12

- Key 10/-A ﬂr‘@

14

15

PART
NO.

155-1234
155-1258
155-1520
155-1851
155-1910
154-2146
821-0010
154-1972
503-0107
154-1883
154-1886
821-0010

152-0184

QrY
USED

[

- s b

.

-

PART
DESCRIPTION

Bracket And Clamp, Muffler
Muffler, Exhaust
End Inlet - Spark Arrestor
Center Inlet - Key 9
Spark Arrestor - Key 7
Center Inlet (Used With
90° Bend Exhaust Tube)
Shield, Heat - Qown Pipe
(14" Long) - Delete Keys 7.8
Screw, Cap - Hex Head
- Locking (1/4-20x1/2")
Shield, Heat =~ Exhaust
Manifold -~ Prior To 6/83
- Delete Keys 7.8
Clamp, Shield To E.chaust Tube
Bracket, Heat Shield - Left
Side - Keys §8.12
Bracket, Heat Shield - Right
Side - Keys 9,12
Screw, Cap - Locking Head
(1/4-20x1/2")
Spacer, Heat Shield Mounting
- Key 9



Generator @»
Keys 1,5,8,9,12 ]

24



W N

o,

Cwm=a

11
12
13
14

15
16

17
18

19
20

PART
NO.

862-0015
231-0164

850-0050
800-0050

520-0732

201-2421
201-2504
201-2405
204-0110
203-0153
510-0047
220-1818
220-1820
516-0196
860-0011
304-0015

353~-0072

353-0084

850-0030 -

812-0118
800-0043
850-0045

526-0115
211-0364

QTY
USED

- et

PO b

[y

[l R -

Generator
Keys 1,5,8,9,12

PART
DESCRIPTION

Nut, Hex (5/16-18)

- Adapter, Generator To Engine

(Includes Alignment Pins)
Washer, Lock - Spring (3/8")
Screw, Cap - Hex Head

(3/8-16x1-1/4")

Stud, Armature Through
Armature {Inciudes Parts
Marked*)
120/240 Volt, 3 Phase -
Key 5
120/240 Volt, 1 Phase
Keys 9,12
120/240 Volt, 1 Phase
Keys 1.8
*Ring, Collector
*Commutator
*Bearing, Ball
Stator, Wound
120/240 Volt, 1 Phase -
Keys 9,12
120/240 Volt - Keys 1,5,8
Pin, Alignment
Nut, Hex (#10-24)
Washer, Centering - Resistor
Resistor, Fixed
5.7 Ohms At 25 Watts, 2.5
Ohms At 50 Watts (4-1/2"
Long) - Key 3
5.7 Ohms At 25 Watts, 1.6
Ohms At 50 Watts (4-1/2"
Long) - Keys 7,12
Washer, Lock — Spring (#10)
Screw, Machine - Round Head

(#10-24x5")

Screw, Cap - Hex Head

(5/16-18x5")

Washer, Lock - Spring (5/16")
Washer, Flat (5/16" Screw)

Bell, End (Includes 4 Locating

Pins)

25

REF
NO.

21
22

46

PART
NO.

232-0596

212-0361
212-0345
212-0352
212-0353
815-0341

853-0008
871-0010
853-0008
526-0049

871-0010
214-0095
214-0096
212-1232
815-0359

402-047S
205-0090
850-0055
870-0203
232-2107
850-0040
812-0156

234~-0362

338-0946
338-1419
338-1852

212-0360
212-0359
304-0706

Q7Y
USED

N e L

v

i s BNREHEAEND VRO ©A®A

NN

PART
DESCRIPTION

Clip, Bearing Retainer
Block, Generator 8rush
(Includes Parts Marked+)
Top
Right Side
Bottom
Left Side
+Screw, Cap - Hex Head
Brass (#10-32x1")
+Washer, Lock ~ ET (#10)
+Nut, Hex — Brass (#10-32)
+Washer, Lock - ET (#10)
+Washer, Flat — Brass (#10
Screw)
+Nut, Hex - Brass (#10-32)
+Brush, Commutator (OC)
+Brush, Collector Ring (AC}
+Spring, Brush
Screw, Cap ~ Hex Head -
Locking ~ (#10-32x7/8")
Support, Generator
Fan, Cooling
Washer, Lock - Spring (7/16")
Nut, Hex (7/16-20)
Cover, Generator
Washer, lLock - Spring (1/4")
Screw, Round Head - Machine
(1/4-20x1/2")
Wrapper, Generator
Harness, Wiring
1 Phase — Keys 1.8
3 Phase (6 Wire) - Key 5
1 Phase (4 Wire) -
Keys 9,12
+Block, Generator Brush
Top And Left Side
Bottom And Right Side
Bracket, Resistor Mounting

* - Parts Included In The Armature.
+ - Parts Included In The Brush Block.



Generator- Extended Shaft
Keys

2,3,4,6,7,10,11 “Q\‘\

,
/=
{

=, =
Z ) =
1 == .
,l ] :
W=
J TS

lf(l

:"\\‘2

fl
i

=

26



REF
—_ NO.

W N

L8]

PART
NO.

862-0015
231-0164

850-00S0
800-0050

§20-0733
520-0781

201-2524

© 201-2531

11

12
14

15
16
17

18
19
20

21

201-2528
201-2573
204-0110
204-0125

203-0153
510-0047

220~1820
220-1823
516-0196

516-0182
515-0015

353-0072
353-0084

526-0044
232-2586
800-0043

850-0045
526-0115
211-0365

232-0596

QrY
USED

-

-

(S S R ST

-

N

Lol N -

Generator-

PART
DESCRIPTION

Nut, Hex (5/16-18)
Adapter, Generator To Engine
(Includes Alignment Pins)
Washer, Lock - Spring (3/8%)
Screw, Cap - Hex Head
(3/8-16x1-1/4")
Stud, Armature Through
7/16 x 17-1/8" Long - Key 6
7/16 x 17-7/8" Long -
Keys 2.3,4,7,10,11
Armature (Inc]udes Parts
Marked*)
120/240 volt,
Keys 4,7
120/240 Volt, 3 Phase -
Keys 10,11
120/240 Volt, 3 Phase -
Key 6
120 Volts, 1 Phase - 2 Step
Battery Charger - Keys 2,3
*Ring, Collector
4 Wire, 120/240 Volt
2 Step Battrery Charger -
120 Volt Single Phase
*Commutator
*Bearing, Ball
Stator, Wound
120/240 Volt - Keys 4.6,7,
10,11
2 Step Battery Charger -
120 Volt - Keys 2,3
Pin, Alignment
Keys 2.7,10
Keys 3.4.6.11
Key, Extended Shaft
(3/16x1-3/4")
Resistor, Fixed
5.7 Ohms At 25 Watts, 2.5
Ohms At 50 Watts (4-1/2"
Long) - Keys 5,6
5.7 Ohms At 25 Watts, 1.6
Ohms At 50 Watts (4-1/2"
tong - Keys 7,10.,11
Washer, Flat (1" Screw)
Hub, Fan
Screw, Cap - Hex Head
(5/16-18x5")
Washer, Lock - Spring (5/16")
Washer, Flat (5/16" Screw)
Bell,
Pins)
Clip, Bearing Retainer

1 Phase

End (Includes 4 Alignment

REF
NO.

22

Extended Shaft
Keys 2,3,4,6,17

10,11

PART
NO.

212-0361
212-0345
212-0352
212-0353
815-0341

853-0008
871-0010
853-0008
526~-0049
214-0085
214-0096
212-1232
815-0359

402-0475
205-0116
850-0055
870-0203
232-2827

850-0040
812-0156

234-0362

338-0947
338-0946
338-1419
338-0948
850-0030

212~0360
212-0359
526-0032
804-0016

304-0015
304-0706
812-0118
850~-0030
860-0011
815-0333

232-2587
234-0530
815-0350

526-0009
98-5713

QTY
USED

[y
P AN IR D DD O 00 4 e

2NN E e R e el aad e >

E o N NN

[N

PART
DESCRIPTION

Block, Generator Brush (In-
cludes Parts Marked+)
Top
Right Side
Bottom
Left Side
+Screw, Cap - Hex Head
Brass (#10-32x1")
+Washer, Lock - ET (#10)
+Nut, Hex - Brass (#10-32)
+Washer, Lock - ET (#10)
+Washer, Flat - Brass (#10
+Brush, Commutator (DC)
+Brush, Collector Ring (AC)
+Spring, Brush
Screw, Cap - Hex Head -
Locking - (#10-32x7/8")
Support, Generator
Fan, Cooling
Washer, Lock - Spring (7/16")
Nut, Hex (7/16-20)
Cover, Generator
(Includes Parts Marked#)
Washer, Lock - Spring (1/4")
Screw, Round Head - Machine
(1/4-20x 1-1/2")
Wrapper, Generator
Harness, Wiring
3 Phase - Keys 10,11
1 Phase - Keys 4.7
3 Phase (6 Wire) - Key 6
1 Phase - 2 Wire - Keys 2.3
Washer, Lock (#10)
+B8lock, Generator Brush
Top And Right Side
Bottom And Left Side
Washer, Flat (7/16" Screw)
Screw, Socket Head
(10-32x3/8")
Washer, Centering - Resistor
Bracket, Resistor Mounting
Screw, Pan Head (#10 x 5")
Washer, Lock (#10)
Nut, Hex (#10-24)
Screw, Round Head
(#10-32x1/2")
#Cover, Fan
#Screen, Fan
#Screw, Hex Washer Head -
Slotted (#10-32x3/8")
#Washer, Flat (#10 Screw)
Label, warning (Not Shown}

* ~ Parts Included In The Armature.
+ - Parts Included In The Brush Block.
# - Parts Included In 232-2827 Fan Cover.



Control

28




REF
NO.

(XY™

15

16
17
18
18
20
21

22
23

24

26

PART
NO.

301-4634
301-4442
301-9011
301-4545
301-4894
301-4441
332-0142
821-0008
518-0056
307-1617
307-2562

870-0131
308-0383

321-0175
321-0175

321-0174
321-0146
508-0208
331-0088
508-0191
304-0580
352-0161
812-0087

870-0221
821-0004

854-0010
332-0254
332-0699

812-0065
812-0066

QrY
USED

[T S Y U ey

e L =

[l T T ¢ N

NN

Control
Keys 1,2,3,4,7,8,9,10,11,12

PART REF  PART QY
DESCRIPTION NO. NO. USED
Box, Control 27
Panel, Control 853-0003 2
Units Without Ignition 854-0006 2
Switch 28 860-0005 2
Units With Ignition Switch 29 323-0488 5
Cover, Control Box (Includes 30
Schematic)
338-1200 1

Keys 1,9,10.11,12

PART
DESCRIPTION

Washer, Lock
External (#6)
Internal (#6)
Nut, Hex (#6-32)
#Pin, Connector - Female
Harness, Wiring (Includes Parts
Marked*)
without Key Operated Ignition
Switch - With Electric Choke
Keys 1,2,3,4,8,9,10,12

338-1677 1 Without Key Operated Ignition
Switch - Without Electric
Keys 2.3,4,7.,8 choke - Keys 7,11
Plate, Control 338-1820 1 With Key Operated Ignition
Terminal, Solderless - Switch - With Electric
Keys 7,11 Choke
Screw, Hex - Self-lLock 31 815-0350 1 Screw, Hex Washer Head
(1/4-20x5/16") (10-32x3/8")
Screw, Wing (#10-32x1/2") 32 332-1043 1 *Jumper, Terminal Block
Relay, Start Solenoid 33 357-0030 1  *Rectifier, Silicon
*Relay, Ignition (Crank And 34 Harness, Wiring - Remote
Run) 338-1082 1 Includes Parts Marked+ -
Nut, Hex W/ET (#10-32) Key 9
Switch, Start-Stop 338-1078 1 Includes Parts Marked#
Holder, Fuse 35 323-0400 1 +Pin, Housing Connector
Units Without Ignition 36 323-0500 S5 +Pin, Connector - Male
Switch 37 508-0015 1 Washer, Insulator
Units With Ignition Switch 38 323-0440 1  #Housing, Socket
Fuse 38A Strip, Marker
S Ampere 332-2099 1 Use With 332-0254 Block -
10 Ampere without Ignition Switch -
Bushing, Nylon Keys 9,12
Bushing, Insulating 332-2103 1 Use With 332-0699 Block
Bushing, Nylon 332-2313 1 Use With 332-0254 Block -
Insulator, Resistor Mounting With Ignition Switch
*Resistor, 100-Ohm, 5 Watt 39 320-0540 2 Breaker, Circuit - 15 Amp -
Screw, Machine - Round Head Keys 9,12
(#8-32x1-1/2") 41 508-0021 1 Grommet, Rubber
Nut, Hex W/ET (#8-32) 42 332-0942 16 *Tie, Cable
Screw, Cap - Hex Head 43 305-0383 1 Regulator, Voltage
(#10-32x5/16") 44 308-0788 1 Switch, Ignition - With Key
Washer, Lock - IT (#10) 45 307-1575 1 Relay, Ignition ( yZ\.o?_09Z))
Block, Terminal 46 332-0556 1 Connector, Relay
4 Terminal, 50 Amps - Connector, Wire Nut (Not Shown)
Keys 9,12 323-1088 3 Keys 4,7.8,9,12
* 6 Terminal, 20 Amps 323-1088 2 Keys 2.3
Screw, Round Head - Machine
(#6-32x5/8")
(#6-32x3/4") - Units With
Ignition Switch ~ Key * - Parts Included In Wiring Harness 338-1200,
Operated 338-1677,338-1820.

# - Parts Included In Wiring Harness 338-1078.

+ - Parts Included In

%M
@

29

Wiring Harness 338-1082.
)
/07 \
{1

J



REF  PART
NO. NO.

1 234-0664
2 307-1193

Control
Keys 5,6

QTY PART
USED DESCRIPTION
1 Bracket, Generator Frame

1 Relay, Start Solenoid

30

REF  PART
NO. NO.

3 821-0009

QTY
USED

2

PART
DESCRIPTION

Screw, Cap - Hex Washer Head
(1/4-20x3/8")



Labels, Paint And Thread Sealant

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO.  NO. USED DESCRIPTION
98-2899 1 Decal, Warning - Battery - 98-4267 1 Decal, Identification (4.0 RV)
Keys 1,2.3,4,5,7,8,9,10,11,12 Keys 4,8,10,11
98-3234 1 Decal, Control Panel - Keys 1, 98-4690 1 Decal, Identification (4.0 Gen.
2,3,4,7,8,9,10,11,12 Set) - Keys 7.9,12
98-3278 1 Decal, Choke Label - Keys 1,4, 518-0452 1 Sealant, Thread (50cc. Bottle)
5,8,10,11 525-0305 1 Paint, Enamel Touch-Up - Green
98-4856 1 Decal, Service Instructions - {Non-Metallic) 130z. Pressur-
Keys 2,3,4,5,7.8,9,10,11,12 ized Can
98-2863 1 Decal, Service Instructions -
Keys 1,6



Part No.

98-2863
98-2899
98-3234
98-3278
98-4267
98-4690
98-4856
98-5713
101-0405
101-0415
101-0432
101-0432-02
101-0432-10
101-0432-20
101-0432-30
101-0439
101-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
102-0889
102-0957
102-1200
102-1275
103-0408
103-0667
104-0032
104-0043
104-0170
104-0575
104-0776
104-1331
105-0332
105-0541
1056-0637
110-0068
110-0197
110-0197-02
110-0197-05
110-0197-10
110~0197-25
110-0539
110-0639
110-0892
110-0893
110-0893
110-0904
110-1807
110-1808

Page

31
31
31
31
31
31
31
27

oo Emohomoo;n ot ot n

12
12
12
12

OV OO OO T OO GO OO OO ~1TON O~ -~ 1w

Numerical Index

Part No.

110-1809
110-1824
110-1824-02
110-1824-05
110-1824-10
110-1824-25
110-1879
110-1921
110-1855
110-2274
110-2287
110-2368
110-2561
110-2562
110-3055
110-3148
110-3159
110-3236
112-0186
112-0186-05
112-0186-10
112-0186-20
112-0186-30
112-0186-40
112-0229
113-0189
113-0189-05
113-0189-10
113-0189-20
113-01838-30
113-0189-40
114-0240
114-0300
114-0300-10
114-0300-20
114-0300-30
115-0006
115-0006-02
115-0006-05
120-0140
120-0161
120-0398
120-0413
120-0491
120-0735
122-0320
122-0321
122-0347
122-0360
122-0645

Page

OO OOBDODOOO®OOMOBDODODIODOTDOIORRONTOIOIOITOI T TOBTT oo

1
11
11
11
11

11
11
11
11
11

32

Part No.

123-0191
123-1173

123-1174

123-1175
123-1277
123-1400
123-1417
123-1417
123-1429
123-1484
134-3149
134-3418
134-3688
134-3700
134-3701
134-38T1
134-3888
134-3928
134-4316
134-4387
140-0495
140-1228
140-1492
140-1494
140-1496
140-1502
140-1503
140-1504
140-1520
140-1521
140-1522
140-1528
140-1529
140-1531
140-1533
140-1672
140-1711
140-1719
140-1736
145-0438
145-0438
145-0438
145-0521
146-0241
146-0322
146-0322
146-0325
146-0326
146-0326
146-0327

Page
12
5

15
12
15
17
17
15
13
13
13
13
13

13
13
13
13
15
17
15
17
17
15
15
15
15
15
15
15
15
15
15
15
17
15
17
15

17

19
17
17
18
19
19
18
19
18

Part No.

146-032T
146-0329
146-0329
146-0331
146-0331
146-0335
146-0335
146-0340
146-0340
146-0341
146-0341
146-0342
146-0342
146-0343
146-0343
146-0343
146-0356
146-0356
146-0404
146-0404
146-0417
146-0418
146-0418
146-0419
146-0419
146-0420
146-0420
146-0440
146-0440
148-0840
149-0003
149-1531
149-1705
149-1828
149-1828
150-0075
150-0078
150-0096
150-0629
150-0630
150-0639
150-0678
150-1187
150-1519
150-1520
150-1542
150-15717
150-1612
152-0184
153-0017

Page



Part No.

153-0017
153-0058
153-0114
153-0114
153-0440
153-0499
153-05639
153-0541
154-0733
154-0733
154-0733
154-0733
154-1446
154-1446
154-1578
154-1725
154-1725
154-1762
154-1762
154-1883
154-1886
154-1947
154-1972
154-1977
154-1977
154-2061
154-2140
154-2143
154-2146
154-2206
154-2206
154-2310
154-2311
154-2425
154-2554
154-2666
155-1234
155-1239
155-1256
1556-1258
155-1520
1556-1851
155-1851
155-1910
160-0558
160-1150
160-1150
160-1151
160-1183
160-1219

Page

17
17
15.

17

15
15
17
17
15
17
18
19
15
17
23
22
23
22
23
23

23

23
23
15
17
23
23
23
23
15
17
22
22
23
23
15
23
23
22
23
23
22
23
23
20
20
21
20
21
21

Numerical Index

Part No.

160-1285
160-1303
160-1303
160-1311
166-0554
166-0588
166-0772
167-0298
167-1602
168-0143
168-0144
201-2405
201-2421
201-2504
201-2524
201-2528
201-2531
201-2573
203-0153
203-0153
204-0110
204-0110
204-0125
205-0090
205-0116
211-0364
211-0365
212-0345
212-0345
212-0352
212-0352
212-0353
212-0353
212-0359
212-0359
212-0360
212-0360
212-0361
212-0361
212-1232
212-1232
214-0095
214-0095
214-0096

214-0096

220~-1818
220-1820
220~-1820
220-1823
231-0164

Page

21
20
21
21
20
20
20
20
20

5

5
25
25
25
27
27
27
27
25
27
25
27
27
25
27
25
27
25
27
25
27
25
27
25
27
25
27
25
27
25
27
25
27
25
27
25
25
27
27
25

Part No.

231-0164
232-0596
232-0596
232-2107
232-2586
232-2587
232-2827
234-0362
234-0362
234-0530
234-0664
301-4441
301-4442
301-4545
301-4634
301-4894
301-9011
304-0015
304-0015
304-0580
304-0706
304-0706
305-0383
307-1193
307-1575
307-1617
307-2562
308-0383
308-0788
309-0077
309-0319
312-0051
312-0246
320-0540
321-0146
321-0174
321-0175
323-0400
323-0440
323-0488
323-0500
323-1088
331-0088
332-0142
332-0142
332-0254
332-0527
332-0527
332-0529
332-0529

3

Page

27
25
27
25
27
27
27
25
27
27
30
29
29
29
29
29
29
25
27
29
25
27
29
30
29
29
.29
29
29
13
1
20
21
23
29
29
29
29
29
29
29
29
23
12
29
29
15
17
15
17

Part No.

332-0556
332-0556
332-0556
332-0698
332-0942
332-1043
332-2099
332-2103
332-2313
336-2378
336-3377
337-0418
337-20565
338-0946
338-0946
338-09417
338-0948
338-1078
338-1082
338-1200
338-1419
338-1419
338-1677
338-1820
338-1852
352-0161
353-0072
353-0072
353-0084
353-0084
357-0030
402-0282
402-0283
402-0290
402-0475
402-0475
402-0477
402-0480
403-1484
502-0002
502-0002
502-0003
502-0003
502-0053
502-0313
502-0313
502-0575
503-0103
503-0107
503-0280

Page

15
17
29
29
29
29
29
29
29
21
11
12
12
25
27
217
27
29
29
29
25
27
29
29
25
29
25
27
25
27
29
12
12
12
25
27
12
12
12
15
17
15
17
11
15
17
15
18
23
15



Part No.

503-0280
503-0769
504-0092
508-0015
508-0021
508-0191
508-0208
509-0008
509-0040
509-0041
509-0065
509-0145
509-0145
509-0145
509-0145
509-0168
510-0013
510-0014
510-0015
510-0047
510-0047
515-0001
515-0001
515-0015
515-0227
516-0072
516-0130
516-0141
516-0182
516-0196
516-0196
517-0048
517-0067
517-0120
518-0004
518-0014
518-0056
518-0311
518-0350
518-0350
518-0387
518-0390
518-0452
520-0732
520-0733
520-0781
525-0305
526-0008
526-0009
526-0014

Page

Numerical Index

Part No.

526-0017
526-0018
526-0021
526-0030
526-0032
526-0038
526-0044
526-0049
526-0049
526-0062
526-0062
526-0063
526-0063
526-0065
526-0065
526-0066
526-0115
526-0115
526-0122
526-0158
526-0195
526-0198
526-0234
526-0286
800-0004
800-0007
800-0010
800-0023
800-0023
800-0026
800-0026
800-0028
800-0028
800-0028
800-0030
800-0032
800-0033
800-0033
800-0034
800-0034
800-0043
800-0043
800-0047
800-0050
800-0050
800-0051
800-0064
800-0082
800-0540
800-0541

Page

7
5
15
12
27
12
27
25
27
15
17
5
10
9
11
11
25
217
5
15
12
12
17
12
10
11
5
15
17
22
23
11
15
17
23
9
15
17
9
17
25
27
12
25
27
5
12
12
5
5

Part No.

801-0050
802-0022
802-0034
804-0016
804-0017
812-0065
812~-0066
812-0087
812-0118
812-0118
812-0156
812-0156
813-0111
815-0046
815-0110
815-0110
815-01%84
815-0261
815-0285
815-0285
815-0333
815-0341
815-0341
815-0350
815-0350
815-0358
815-0358
815-0359
815-0359
815-0389
815-0421
815-0470
816-0070
816-0197
816-0206
821-0004
821-0004
821-0008
821-0008
821-0008
821-0008

821-0009

821-0009
821-0009
821-0009
821-0010
821-0010
821-0018
850-0030
850-0030
850-0030
850-0030

34

Page

11
21
21
27
15
29
29
29
25
217
25
27
15

15
17
11
13
15
17
27
25
217
217
29
21
15
25
217
18
13
17
15
12
12
17
29
13
15
17
29
15
17
20
30
13
23
12
15
17
25
27

Part No.

850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0050
850-0050
850-0050
850-0050
850-0055
850-0055
850-0055
850-0055
850-2005
853-0003
853-0008
853-0008
854-0006
854-0010
856-0006
856-0010
856-0012
856-0016
860-0005
860-0011
860-0011
862-0004
862-0015
862-0015
862-0015
862-0015
862-0015
865-0006
865-0019
870-0053
870-0131
870-0131
870-0203

.870-0203

870-0212
870-0221
870-0302
871-0010
871-0010

Page

11
13
15
17
21
25
27
15
17
22
23
25
27

12
25
27

12
25
21
20
29
25
217

- 29

29
12
12
12
12
29
25
27
12
15
17
23
25
217
17
15
10
10
23
25

27

15
29

25
27



T

HARDWARE IDENTIFICATION

Illustrated hardware items are only for identification purposes. All hardware items listed throughout this par
catalog are steel SAE grade five (5) or lower (zinc plated with clear chromate dip) unless parts descriptic

indicates differently. All dimensions are in inches.

2 O

EXTERNAL TOOTH
LOCK (ET)

and Thickness (Thk).

CARRIAGE BOLT

WASHER TYPES
©

INTERNAL TOOTH  EXTERNAL-INTERNAL  COUNTERSUNK "SPRING *FLAT
LOCK (IT) TOOTH LOCK (EIT) ~EXTERNAL TOOTH LOCK
LOCK

* - Flat washer dimensions given are: Inside Diameter (ID), Outside Diameter (OD)

BOLT AND SCREW TYPES

TRUSS HEAD BINDER HEAD PAN HEAD HEXAGON HEAD FILL.ISTER HEAD FLAT HEAD

L L

ROUND HEAD HEXAGON WASHER

nfk s v b v

OVAL HEAD SQUARE HEAD SOCKET HEAD TWELVE POINT v SLOTTED SOCKET
SET

L

N

W@WWW.LW”W

L - Measure length between these points.

S

SLOTTED

INTERNAL DRIVE TYPES '_ ot s ot st o e

) - Nurnber of threads per inch
. @ Length in inches
CROSS RECESSED SIX POINT TWELVE POINT ‘.: . lr

(PHILLIPS) SOCKET SOCKET .
o 1/4-20 x 34~

(LD

FULL HEXAGON

STD. #35

NUT TYPES

JAM HEXAGON HEXAGON WASHER SQUARE WING ACORN



_ fld‘

e

’ "Ecm_ PARTS LIST FOR 'M’ODEL 4 0 BFA- R 7 e

o - 74;”,
(4
J/

. / Jo e 'f**wmms nmcﬁﬁa ,“ot

PAHT NGO wsﬁﬂ-_f | nsscmpnon o I pgatm
‘ R F

\5\ / . Lt - ) - o i ) . . \ . :
o .

146-0419 0 . 1 Carbuyeter ”ﬁavselme ____________ N S A
L : (For breakdown, parts, s&g I RN S D Lo
- Parts Cata?og 965-0262) | . S

s

. & . .
R B oo ¥ P’ . 2

EA
&

“w .

18




' a-ilAL;

« 4 0 BFA-8§ |

PARTS LIST FOR’ MODEL
STAND! '

35-PARTS REFER TO-CATALOG
_‘__’PABTs CATALOG ALso ‘commngs COMPQNENTssFoa

éfe ﬁ o o - | S .
201 24&3.,,, s ure - Assemb?y (Fnc'ludes L e T )
N “parts marked *) . 1o T
) 204 0110 1 *ng, Ttoﬂecmr R A ° Gt e
;2030153 © 1 *Comrrmtatc% I e i
- 510-0047 * -, 1 -*Bearipdi Ball .. &0 DU PO ee
338-0947 - LT Harﬁgss, Wiring - 4 wire ’ o %
3&&4894 l,, Cover, Control Box (Inc]udes L T ‘ v A
aE L échemat‘fc; : . . e T N
&23 IQBE: 2»* Cﬂnnet‘tor Lhre Nh @ e o F .
< - : a*; & ke
? _'»_ ; \: | - . . N . 5; . “ ) { . . u
: L el L # ) y I
SR B ' 27 B ! -
o %@{*’;* . 72 ‘
CE ey . j .
A ) N - G‘— o
w . g . T %
N ) - ? e . . ‘lg}“‘-u_yx“
- 2 5 -
L i e !
IS ) » - . )
< &
‘g | »‘?a} . ;’ ‘T~‘»‘
- i 3
: %@ " ’ : * ” 2
R %" . ! &; o i
.l - t.‘
& “
,S‘ “‘ ‘-\# .
}; : : & % /a/ii‘ R = ”
’ LT * Wy o e
f J - . i e
_ ! o




(Fﬁr breakgown paits,f

: tbver, Contro] Box‘

1;;3/“’;;

See Parts Cata]og =
965~ 0262) e b
'&Harness Wiring - 1;’

Connector, Wire Nut -«Contro:“‘5

S




e

DS _;‘N‘ 8

WIR!NG DIAGRAM NO

194860

(PARTS CATALOG ALSO CONTAINS COMPONENTS FgR MAJOR OPTIOMAL FEATUHES LISTED BELI

|PaRTNO.  -aTv,

DESC R!PTION

e e g s W :
RV Style Air Cleaner (Plastic). - ks Py
Gasoline Fuel System o F R R =
- Two-Step Battery Charger, e ‘ -
: Extended Shaft Generator - . : *
R S . , .
©© 338-0948 © . 1 Harness, W1r1ng < 4 N1re RO J ‘
301-4894- . 1. Cover, Control Box (Inc1udes I T
A , Schematlﬁ) ‘ I B £
- 323-1088 - 2 Connector, w1re Nut. I Sy ] .
- ; - mx ’ | \'; . & 2 |
Tag s e .
. e e Y
f*’ ol * %
2 . ” . K4 @
— . o y* . 1"
e . ”‘: ] Ry & *
* - ) \;7 - . S _ v‘h
7 ) o T ,;_:L»\ 2
. i )
" . P Py ' ) y,k} o .
. Lo " S >
. . . . 8
= ki E; A 9, ‘ «
- : . ) . ok
B 14 . ) P “ - ,‘
- o ? :
x . . I B
e T Y | “ .
. o . | , :
Ny . AR




-pk;aa.gs"nm w:u SLED BY CRAN

he ,;hieids




| i:,r_qﬂ{a}; ACTURED FOR “GEiERAL CABLE
nel RV StyYe“ﬁlr Cleaner,(plastlc)UWfﬂ
% . Gasoline Fue] System., .
- Cross- over ‘Muffler With Spark Arrestor
' eats-Intake . .- *

T oair Cleaner Wrapper e
, f——:;,"#gsLSiLerJBéLtery Charger ‘ : :
Co2u- 0664 1 “.Bracket, Fuei Pump, Coill
EE . and Start Solenoid . -

% v R \ -
mws #or FURIISHED m' oA
Contm‘i Rssemb?y

- % | ;* . ? = )

®
v
¢
&
.
(XS
-
- e

w2 .




f'specmL PARTS usr FOR moEL 4..n..’ |
it “/FOR STANDAFID PAHTS REFER ]

mmne DIAGRAM NO

~ |parr Na, atv oescmpneu PAHT NO.  QW.. - - DESCRIPTION B
MANUFACTURED FOR-' GENERAL CABLE .~ * . R
@ ; :" Wt - Y
;Industr1a1 Sty}e Air Cleaner < '
Gasohne Fuel System. e
Exhaust Manifold, Left Hand Down .
Extended Shaft Generator = . oo
Valve Stem 011 Seals- Intake ‘ :
"~ Two-Step Battery Charger - T
Azr Cleaner Nrapper s s
23 366& " 17 Bracket Fue% Pump, Coil A i
, ~and Start Solenoid o :
. -
& \\;ﬁ e -
&F = 5
Parts ‘ct F *"ish‘é'd By On . ’.
fxhaust Heat Shéeids . . o,
Vounting Plate M
c“zrc] Assembly AN
¢ T
\ _ - ' : )
& ¥ - - E “
A |
Bt SR T ST A
Dated 11/19{84 Revised __ © . Page., ! . of LI .
o : ‘ * - i T ‘:"'a. p ] : . .\
B ; N “1- . a5 e el )
,Q » g Ly



| f“"onrﬁ-sgg

SPECIAL PARTS UST EOR MODEL .

e ..

. . E @ ’ :
.- T :
& * \
" .
L - . - T
et - @
T i et e R S - SR
: Py b 3 y G
A RN ’ . -4 e '
. 5 -0 - R aad S e
. . % o e
g * e j Vit e
LA » : ; 1 AU S A L L
Dated_11/19/88° . & @ Revised " Page.
L3 & N ) i ! A ' :
! = : . K- - T
. ° N ® 7 -+ gwl ) ‘ f\" ¢

R Ny " o

. FOR STANDARD PARTS REFER TO CA 9
, ]’m camwc@rwmm«s couﬁouem FoR moa <

\wmneomsnmn

611-—1142-

]0

‘a:ffﬁgﬁwih

D BELOW):

\

osscmpncm e

L . _PART NO

_orv. -

DESCR%PTION

L]
i

RV‘Sty]e A1r C]eanen (Piastic)
- LP Vapor Fuel System

Spark Arrestor Muffler = -

= Two-Step Battery Charger”

g T

Valve Stem OiliSeals-Intake.
Extended Shaf enerator

fd‘-': é {‘\u

b i S .

'.-AA o \Mf :
CPARTS FURMS aEB BY ONAH

Exnaust meaL Shields
v %
2 (53 %’}? =
4 2
9
\\ ’ NN

T T T

P .
- a : “ )
&
P
i

.
'
-
.
T
N
S
G
. s
B N
- -3

b X

P

v} s

of "

e

PEN




£

=% - Gasoline Fyel System’

‘t:Tvvu

PART NO OESCHIP'NON

V’T

‘EANUFACTURED FOR 1HE- HANUFACTURIHG
RV Style- ﬁr 9?%6%{&1&3%%%}

? Valve Stem.0il Seals=Intake . . .
~ Extended Shaft Generator, :
' :‘-':Aur Cleaner Nrapper P
Y‘— - . - . k‘ﬂ' ".g . &[a
o : s - . . 'j.gg
- % e
L - T . ;’.,ﬂ’ R
% J . S ':ng\:&;
. R - -
s . S
v ’ - T . &
. PARTS 401 rf% 1SHED BY AM Cow
v kY %"

"f£xhaust Heat Sh;j.ejdsr :




ST 'NDARQ ‘PARTS. "REFER TO CATALOG. e
| COMPON ‘Mmba Gmnm

RV Sty:@mr CTéaner (p]a-
oo ‘Yapor Fuel- by ‘

"Right Vacl Flo- Exhau% {90 ).
Spark M@restor Hufﬁer E

S Revised/fﬁi’/ﬂ’




26651'(3
: KEEY NQ

' ‘ i (PAﬂTS CATALOG ALOO CONTMMB COHPOMENTS fOR WOR QF‘I’!ONM. FEM'UNE& LISTED ’lﬁlﬁ'ﬂr; L
LT o WIRING DIAGRAM nem_ﬁy et AP N

PARTNO. . QTY. ="~ DESCHIP?ION R ,:/ PART NO. QTY. ° DESCNPTION
, B | S - -

Yalve Stem 0il Seals-Intake - -

RV Style Air Cleaner {Plastic) '
asolinefuel System . : ‘ .
LL‘Ft vacu Flo Exnaust {27077 - ‘ ' T

g
B

5 )
F
) 7.
‘. .
- * ’ L - \\ K
N : N‘il. _ - \\\ ’ .
\V_ji “ : ‘ \4 :
e e o e '
D 1»5‘ i hﬁ_ ”‘(,Jj u:) ol L“Y U \."“Lli .

txnausteat Shiglds

- - [
¥ . : |
& = R I
- -
)
- - L
8 .
\
' g
,,,,
N . <
.
& ’
oy
&
R

S
. aA - B .
¥ : : - R -
) : '
3 - » *
L4 d ' ’ . .
@ ' . L
- T
) .
" I
&
)
RN
£
— . e
= . N T e »
. " . w e .
©d ) ' =
4 » b SN Ll
. - -
- jo !
s
,,,,,, LB 13
N .

. . X - — il

_ Daled__ :2720/8% - Revised

r

s Page BE o 01 d

§ ) \ o i
s . - . . - . .
X . : ’v o

- ' 11 N

- . Y e - . - . ’N&,

e B ]

& * . -




mm NO. on\
‘ [ a e

: 'RV Style Air C]eaner {plas*tt; 3 ":'j;,‘ :
Gasoline Fuel System
Left ‘Vacu Flo._ Exh,aus;«;{z 709).




wmmc mmam ho’;f

DESCRWT!ON

5

~1PART*NQ, "~ .
Ly DR hd

!ndustmﬂ ngﬂe Axr c}eaner
X ““Gasoline Fuet Sys’Fem -
.Valve Stem 0i1 Seals-Intake .

“ Exhaust’ Manifoid, Left Hand Down
Extended Shaft Generatpr

¥ 7 AYr (léaner Wrapper -

g .
. " & 5
£l ES
. s
R & &
~
a
&
&
R ghaty T oy ERTIRIC,
. AETS BDT FURNISRHED By UNAN
A
. & 58
. &
* .
o
°
.
-
L &
w 4"‘;
@
*\\
.
@
—— - d
@®
)
.7 e
" -
.
IR Y
ﬁl,ef-uw’jﬁa -
Dated '
, 1 "
-
e
o
(it

mn'r No.’ CeTY.

., . e ‘ '
5 k . .
TNt 0
e oy
. :\‘ ‘z .
& /f' 4, ‘A
.
s -
% e W
& : V >
4 | “T
# v S
kil .
3 r " | 1
T - »
B ST |
.<ik " -
1 é’ ‘
3 ‘ .
| & . i
® ! | g
) ; 123 @ -
i K
[ ,
_ 3 -\“‘.‘ . f(‘n
. | kt
i s
[ )
El L ) . 3 '
| et &
§ ST
i { - § . \\“""\ N ’ My
\‘ . i B | .
. l N » B
Lo N
j AN
' * . \\.
B t
— ‘-‘ ”
&
. f N
¥ N :
}I ) ,
- ‘. ‘
- @ ’; ‘ - ' % :
i
.'fv‘ '—:ﬂ‘ ;
k. ’
| ‘
mm; - :
. e R
.’ g * i ) l 7‘ ’
. / ) ' ’ e . §
. v . : - ’ )
P 5 T s
Revised Page of o
A S - g : 7
| /// K " . :
v - ] Jos—— ’
L oul Sy ¥ Y ‘
e . /y/// /“V ) L‘vu‘% ‘l . A ’E‘f .
- — .:;_‘J—Em‘»w%»h et .
4
a
741'



Gasoi ind Fuel SyStem
“Extended Shaf “Generato

Air Cleaner Wrapper i
,j*ffTi"f:eﬁrui i gea 15=

- % '
- * I
- o -~
. #
'
. - E .
& o, LT .
. v B
@ g / . L
- ; .
o o b -
£, ¥
. ¥
A, .
- s =
v & .
B - *
. o F N
B t .
W S, . .
” c . NN
H & N
o
< #
4 I I
- A
'

Step Battery Charger

-
o N
f- )
o
"
A
.

e

>
.
o )
- L
-
P
3.
W
Ed

£
P
.




;L PARTS usT FOR MODEL ‘4.6 BFA- 50\1

SPEC 27036C

KT

. f;,i'

,,,,Fon STANDAFID pAgTs R'gFEﬁ 10 GATALQ ‘

- 965-0262 ;_~e,i‘ / xev

fosscnmfbu

" »pm NO.  QTY.

J.

Exteﬁded Shaft Generator °

Confrol With Key Operated Ignitiun Switch

: 'Tm-Step Battery. Obarger o
Air Cleaner Yrapper *
:mr& %Hﬁ%ﬁr '*ruh ter

e <
»
.
“
\
L TRy 41
43
e SU S w U S SR B R
Farts WOt Purnished by Tlean o A

Eunaust Heat Shreids

"—,. #' . S BN
»mnumc;mta FOR: Géu CABLE -
*'*Rf’ Styie Ar C’reaner {pias LTCT o
: i‘,- ‘Gasoline Fuel System EEY
- Yalve Stemr 0il ‘Seals-Intake. e




|PART “Q-

/Y. S{ﬂe Agr Cleaner(plastic)
Gasohne Fuel System———

* Left Vacu.Flo Exhaust L?Q Y
,,Valve Stem 011 Seals=Intake:




; & ﬂ E : t‘-' E | . ‘ ) @4 o 4:’ i ‘f
AL PARTS LIST Fog,umﬁt. 40 BPX SR spgg 276960
e H STANDARD:- \PARTS REFER TO CATALOG 965-0268° . - KEY NO
e (nms cmuoe ALSO coma%ms COMPONENTS FOR ﬂwoa QPT!QNAL FEATURES: usrga BELOW) NI
Pt e L P _WIRING mAsam NO. m 1142 m i} .
. [PARTNO. _QTY." DESCR!PT!ON - ~ PARTNO. - QTY. . DESCRIPTION' ’
B R Ry L] . X ¥ L K N -
 MANUFACTURED 'FOR: PACIFIC BELL ' : St e |
. -RV Sty1e Air C'teqner (P]astlt) “ o S
=+ Gasoline fuel Sy§tem R o :
“Exnaust llanifold, Left Hand Down =’ ‘ -
. -Extended Shaft Generator .
" Valve Stem 0il Seals-Intake
~- Jwo-Step Batu.ery ‘Charger..
Air E teaner %raﬁﬁer B .
- =/
- @'N . e : . v R
S ‘ o \
>¢ v - |
3 ~ ‘ “»\ ‘
ii,s'r'ttg;, Hot Furdished upﬁ '”?ra' : s
LaRaust zggct Sreios, _?}"ﬂg -
2 ‘ - i hd .
4 5 .
S . + B
% % °
- ) s . . < -~ ;:\ _ = _' = _ _
BRI - e e ' : e 0’7, :.\ \
- : T‘:} o ;‘ , I ¢+ - . - : . ..* . "‘- ]
¥, pated___IME/H Revised L 2% Page of
: ST IR s B R N
T : .



;ARV StyTe A1r C?eaner (P]ast1c)

Gaso]1ne4Fue1 System 1;- o ﬂ;""@f“

Loy

7338-1852 QI HaFNESS“ WT)"“tng ) qw re
‘ﬁ323:%@8A“f‘“*3f “Connector, Wire Nit
Ts20ier 1

: . 3 &
- . . ,

Spacer Heat Shte]dL oynt1ng Hf

»
d —_—
. 2
~
i
B
*
=,
[
*
¥
'
- -
' 5
N %
~ 3




